each pair of data indicates no discernable difference due to the effect of
temperature. This is corroborated further by plots of turbidity versus time
for the two temperatures, shown in Figures G-7 to G-10, Appendix G. Figure
G-8 and G-2 _show no digferences in the plots of effluent turbidity versus
time at 5°C and 18°C. The two plots are different in Figure G-10, where
polymer was added to the first rapid mix basig and algn was added to the
second, for each of the two tests at 5°C and 18°C. This result is not
consistent with the others (where alum was added first); an explanation is
not offered. All tests were done at coagulant dosage which gave minimum
effluent turbidities.

Those same plots, e.g. Figures G~7 to G-10, show_ an appgeciable
[...]
NOTE: DASHED LINES INDICATE ADDITIONAL DIMENSION OF 0.125"
(ON ALL FOUR SIDES)

Figure C-5. Detailed design of sedimentation basin.



C.

C.

Design Procedure

1. Area of filter = A

O=vXxXA

Q = flow rate = 660 mL/min

v = filtration rate = 2 gow/£t® = 8.2584 aw/min
A = area of filter

660 cm>/min = 8.2584 c/min x A

Therefore A = 80,058 cm?
Therefore Diameter of filter = 5 an = 2 inches

2. Media: Single: Sand

3. Depth of media = 30" sand

4. Effective size = 0.45 mm

5. Unifomity coefficient = 1-5

6. (Constant flow filtration = 660 mL/min

7. Underdrain system = porous plate (see Figure C-6 for detail)

8. Backwash rate = 15 gqom/ft2 with air

9. Period of backwash = 10 min
See Figure C-6 for filter design detail.

; £ Fl .
Design Condition

1. Temperature of water = 4°¢

2. Flow rate = 660 mi/min

Design Criteria

1. Conwvenient velocity of flow carrying flocs without breakup f£locs
Design Procedure

1. Llet the size of pipe =1 1/2" = 3.81 cm

149



CLEAR

ol
i _CLEAR
L PVE T
U om 15" LD,
" ,@I‘ 2"o0.
o |1 )
\ ! 2"
L . PRESSURE
P T GAGE
% :
i
PLASTIC TUBE N
TO DIFFERENTIAL B
PRE SSURE EI i gy
_aé g
o
3.25" DIAL e
THERMOMETER
W 8
_5513
6 TAPS (0.25") -7 w
AT 55" C-C —.
¥ ©
i —j—-
[t}
SEE_DETAIL (A "o =
B

SEE DETAIL B —_

2" LD
25"0.0.—

PLASTIC TUBE
TO DIFFERENTIAL
PRESSURE ———

TYPICAL

136 - 0.081" ¢ HOLES
(USED #46 DRILL BIT-
ALL WITH TOP AND

COUNTER

B bore2"
& A (0.081"
#

NI S N
Co T 0 Es

0.2"

TYPICAL HOLE
TOP DISTRIBUTOR PLATE
DETAIL (A)

60 - 0.162" ¢ HOLES
(USED #20
DRILL BIT)

@) ole]
00000000

HOLE=0.162"$
BOTTOM DISTRIBUTOR PLATE
DETAIL (&)

-69-0.162" ¢ HOLES
(USED #20

S ﬁ .___,,i )
[ [ 171 oes*
TYPICAL HOLE =0.62"%
BOTTOM DISTRIBUTOR PLATE
DETAIL (B)

Figure C-6. Filter design detail.

150



2.

4.

Velocity of flow

Q=AXV

Q = flow rate = 660 an®/min

/4 x 3.1416

A = area of pipe = (3.81)2 p 4
= 11.40 cm?
v = velocity of flow = cn/min

660 =11.4 x Vv
Therefore v = 57.8901 cm/min

If the maximum size of flocs

- - 2
V= Tan Y100 Yw) d

0.9648 cwsec

100 pm

Stocks law (12-15) Hendricks

_ 100 x 981
18 x 1.56

5 (1.18 = 1) (100 x 10~

6 x 100)2

v = 0.0626 cn/sec = 3.7562 cn/min

Therefore v of flow/v of floc = 212820k _ 15 47 50 the flow will

carry the flocs
R Reynolds number

3.7562

R= %E < 2,000 (H. Rouse, page 174)

vip _ 0.
u 1.567

= 234.5897 < 2,000
Therefore the flow is stable

151



1000 T T T T T T T —r 1T TT

s
=
w
= =
- z
g 3
3 1001 g -
L) L (TN .
— o -]
[a]
b m =
w
- o -
w
- i =
<
=
! o A
g
(o]
b— m -—
s
w
w
X
=4
X
10 ] ! i AW AR L : L g4 g o
10 100 100C

ROTATIONAL SPEED OF PADDLE SHAFT (rev/min)

Figure.C-7. Velocity gradient (G sec™! versus revolution per minute of paddle
shaft for coagulation box. [Laboratory scale rapid rate
filtration pilot plant. Volume of box is 2048 an”. FPaddle
design shown in Figure C-3.

152



|000 T Ll L} I Ll L] 'll'l T I I | I LI

Lt 1 1

100

G (sec™')
] LI '
L [ [ | i

'0 1. L L 1 1 L Ll I L L L L A L Ll

10 100 ' 1000
ROTATIONAL SPEED OF PADDLE SHAFT (rev/min )

Figure C-8. Velocity gradient (G sec versus revolution per minute (rpm) for
flocculation compartment. Laboratory-scale ragid rate filtration
pilot plant. Volume of compartment is 8390 cm”.

153



APPENDIX D

DESCRIPTION OF THE FIELD-SCALE RAPID RATE
FILTRATION PILOT PLANT AND ITS OPERATION



APPENDIX D

DESCRIPTION OF THE FIELD-SCALE RAPID RATE
FILTRATION PILOT PLANT AND ITS OPERATION

DESCRIPTION

The field-scale rapid rate filtration pilot plant used in this research
was a Neptune Microfloc Model WB-27 WATER BOY(® package water treatment
plant. Its nominal capacity is 76 L/min (20 gpm) and it is capable of
satisfying the water needs of a camunity of 190 people. The plant was
purchased by the Drinking Water Research Division of the U.S. Envirommental
Protection Agency in Cincinnati, who designed a 22 foot trailer to hold the
WATER BOY as shown in Figure D-1; thus it became a mobile water treatment
plant.

Figure D-1. The Neptune Microfloc WATER BOY(®) field-scale rapid rate
filtration pilot plant as set up at the Fort Collins Water
Treatment Plant No. 1 for low-turbidity testing. Water was
obtained fram the Cache La Poudre River. '

Figure D-2 is a drawing of the Neptune Microfloc WATER BOY@® showing
elevation and plan views. Figure D-3 is a flow diagram for the WATER BOY®,

154



QST

s-4*

CONCRETE SLAS
8 SIPHON SUMP
(8y_cusrouer)

BILL OF MATERIAL
]

NOTES:

| emmmma

& REFER TO SEPARATE MMl EQUPNENT 'LIST FOR
DETAILED GF [TEMS FURNISKED 8Y

2 WWWTW-ZTMUMMM
3,390 Lss.

E ] amumm QVERHEAD CLEARANCE FOR SERVICE
AND MAINTENANCE IS #-0° ABOVE PLANT.'

4 RECCHMENDED CLEARANGE FOR BACK
ws [} JLc‘m oetss | CLEARANCE FOR FRONT
AND LEFT SIOE Is 2-67 n
& SEE OWS “ELECTRICAL CONTRCL ELEMENTARY'
OWE "PLANT FLOW ww AND M'ELEEMIC_IL
INTERCONNECTION DIAGRAM®

6 POWER SUPPLY TO BE 120/290 VOLT, SWIRE, 19,
§0 Hr, 30 aup

z m'm.u IS PROVIDED WITH A 501”10?
1’0 AUTOMAT START AND :tfw A rs e

i
SRAVITY, SAME CONIZCT WILL  ENENGZE OR
DE-ENERSIZE A_GUS DuATIC
T T BE_FURNISHED
AS AN OPTIONAL EXTAA. SEE DWS.
ru'c'm!ar. INTERCONNECTION DIAGRAM.'

& PLANT CONTROLLER IS PROVIDED TO
mmr 'ATER BOY &Y & LEVEL SWITCH. LOCATED IN
FIRSHED TORAGE . TANK. SHCULD

_BFLIENT RATE CONTROL>. sze wEs 208 s
. E NOTE & L4 EFFLUENT
. MAIEB. ﬂﬂmmﬂ si6a1r
3 X ’
st prvenr. | ! _EFELUENT B2TE.
ol “CONTROL,_VALIE.
B e n
N——toap cenver
" ELANT
M :g:r?“‘--_.A TR CONTAOLLERS] .=°:, 2 El | —EEERLASS IVRIGATING, SdUGE.
SEE ROTE 17 [
soane—" N Norm
; EEFLUENT VALVE
se¢ wore . BAGKWASH_Pp : ==
aoror_STARTER-F |M-2| M1 MR
g1 88
lﬁlﬂ&.tmm[,_ "‘J -. 1 ..“_ SEE NOTE 3

i H
$ i m—l"/ - | —EFFLUENT PUMP.

5 STARIER S R P ¢ DNNECTOR.
| S~—_] 478 -}- B %nan
T F 1 2| D

] ] | TackwasH vaLve
) S
Z = o
l ’ B —
4 ™
g ~ *a. | malwaL sackwasH RATE SET VELVE.
A, S
it Lasse pap wereHT
SEE MOTE 17 Eh ABOVE FLOOR LEVEL
0 P ;
~ELEVATION VIEW.

(8Y_CUSTOMER)

& FINISHED WATER smnlsz TANK SHOULD BE
PROVIDED WITH A LEVEL SWITCH FOR
SHOULD CPEN WHEN
BATER LEVEL IS LOWER THAN 6" VERT!CAL HEIGHT
POINT. CONTAGT SHOULD CLOSE ON

10 A SHUTOFF MALVE IS RE
BACKWASN SUCTION LINE AT m{s‘rwu’ TAKK.
(BY_CUSTOMER)

I A MDIMUM WATER PRESSURE REOUWIRED AT 'WATER 8or'
CONNZCTICN IS 0 PS.16 ot 20 6°M

2. BFLUENT FLOAT WALT umrv—.!us ADUSTABLE
TO SET PLANT FLOow

/X WATER LINE ARD HOSE ARE RECOMMENDED FOR CHEMICAL
HDONG. EFFLUENT FROM HOSE BIB ON 'WATER BOY’
CAN BE USED,

M. _PARTS KIT CONTAINS WISCELLANEOUS MOUNTING
PARDMARE, SPARES AND PLANT OPERATING AIDS.
IS V-38 V-4 MAY BE ROTATED TO ANY POSITION
7O MAKE INFLUENT AND EFFLUENT CONNECTIONS

8. LDCATION DIMENSIONS FOR EFFLUENT
AND B,

INFLUENT AND
IACKWASH CONNECTIONS ARE APPRCX. REF
ONLY. ALLOW FOR MANUFACTURING TOLERANCES.

/T ITEMS TO BE ASSEMBLED AT JOSSITE BY CUSTOMER
NML WILL SUFPLY WRITTEN INSTRUCTIONS.

EA‘.’#[HG

R .
i o
Seder [ carez e,

WATER BOY®

AlrEv. Pex Fs 237
BEVISED moTES

P — .

Figure D-2. Neptune Microfloc diagram of the WATER BOY ® showing elevation and plan

views.



9¢T

2 = 2 - 3 - 4

v, - a -
T
;lfi
33
9
sy
A
£ Fad
CAWTROL pUiE 8 J
nl ;
SR m;mzz ".' BT COTLLER
o i E— ;
& &
‘.. 5 g\

TED TRUN

|

FOLYELECTROLVTE

RRPID HIX FLOLCULATOR
&/

BETAS STORIEE
ThEwY B OTHERS)

L
i + |
S 3 A e o )
-/ i . .
e~ - == -
i @ . 7D nasTy ey P AEDLOSS - T
5 ks ¢ B OTnERS) S.HI(A’ a2 m(”m(/ e
L .
§ P A Dox enlamqad by EPA
xR L
® ~
EHEMEAL FEED FROCELLATION PSS TE RWATER SEF LS FHET AT WATER DISTRIBU T/OU |
e SIEN K sscemasu pare sev riave
e st A b ramee sorCranwecTrw Fowr
N ® reoar sace s
0 carerue e puorne DU rerowoss woncaroe Bﬁﬂu"}{[
5’:." DK, UM o MOTOE @@ HEACLDES SHITER ﬁsj;g:i -
o et
& o swrae D@D tover sorren E’% '! gﬁ
% LLEETRACHLL Y OFERATELD Wt s . t]
erimara—z|  CERTFIED mn N e CITY oF SEATTLE orneer, iR | PEe.
5..’3"}:.:‘—:5 FoR . pr= SEATrLE , Wdawa‘;s rour P gy
S| CONSTRICTO ; e —-— NATER SOr
S | o mem o | A F ot 20, 73 FLow Diceam TwmeT | 4
=g Sepf. Us | meptune microfioe inc. o subsidiary of neptuns inturnational corporation. P e i 7S . o

Figure D-3. Neptune Microfloc flow diagram of the WATER BOY ® showing processes and

hydraulics.



supplied by Neptune Microfloc Inc., illustrating process hydraulics. As
shown in Figures D-2 and D-3, the WATER BOY® is a complete rapid rate
filtration water treatment plant consisting of: rapid mix basin, flocculation
basin with variable speed paddle wheel, sedimentation consisting of tube
settlers at 7.5 degrees, and filtration box.

When the WATER BOY ® arrived at Colorado State University, in August
1982, after work at Oneida, New York conducted by Clarkson College of
Technology, it contained the filtration media shown in Figure D-4. This
media was used in experiments here during initial familiarization testing,
but was replaced in March 1983 by media obtained locally. Figure D-5 shows
the filtration media used after March 1983 and which has remained in the
pilot plant filter bed for all subsequent testing.

ANTHRACITE

'g Effective Size = | to 1.2mm

Uniformity Coef. = <I|.5
¥

= 4 SILICA SAND
o Effective Size = 0.5 mm

; Uniformity Coef = < 1.5
° GRAVEL SUPPORT LAYER

Figure D-4. Filtration media used during familiarization testing. Media used
was packed by Clarkson College of Technology, Postdam, New York.

1 ANTHRACITE
© Effective Size = | to L.2mm
‘ Uniformity Coef.= < |.5
=o“ SILICA SAND
- Effective Size =045mm; U.C. = <I.5 /*‘GARNET
= ¥ SUPPORT
o GRAVEL SUPPORT LAYER
N

Figure D-5. Filtration media used during Spring Runoff, Horsetocoth, and Low-
Turbidity testing. Anthracite was obtained from the Fort Collins
Water Treatment Plant No. 1, and the sand was obtained from the
Fort Collins Treatment Plant No. 2.

157



84T

Table D-1. Appurtenances for operation of field scale rapid rate filtration

pilot plant.
Item Purpose & Spec:l.f:.catlons Manufactor Model #

Raw Water Pump Pumps Raw Water into Rapid Mix Goulds Pumps, Inc. XSH 15

Contaminant Feed Meters the contaminant batch into Fluid Metering, Inc RP-D

Pump the main flow (0 to 1120 mI/min)

Alum Feed Pump Meters alum solution into Precision Control 111311-361
main flow (0 to 75 ml/min)

Polymer Feed Pump Meters polymer solution Precision Control 111311-361
into main flow (0 to 75 mL/min)

Sodium Thiosul fate Feeds NaBSZ& solution into effluent |Cole Parmer 212

Feed Pump stream chlorination
(50 to 1000 cc/min)

Giardia Sampling Diverts sampling stream fram Grainger Rotary Beam

Pump Imain flow through membrane filter Pump 1P771
(0 to 8.5 I/min)

Giardia Sampling Drives Giardia sampling Grainger 27846

Pump Motor . ump (3/4 hp)

Contaminant Batch Agitates contaminant batch Lightnin Mixers Series 20

Mixer

Alum Batch Mixer

Mixes alumn solution

Wilkens—Anderson Q0.

Power Stirrer

Polymer Batch Mixer |Mixes polymer solution Cole Pammer 4555 H
Rapid Mix Basin Disperses chemicals in rapid mix Lightnin Mixers Mark II
Mixer basin (1/4 hp) 1725 rpm :
Membrane F11ter Holds 5 jm pore size 293 mm Gelman 11873
Holder diameter membrane filters made Sciences
by Nucleopore Corporation
Ratio Turbidimeter Measures grab samples Hach Chemical Co. 18900-10
for turbidity
Flow-through Monitor influent and effluent Hach Chemical Co. 1720-A
Turbidimeter turbidity

v Neptune Microfloc Model WB-27 WATER BOY ® package water treatment
plant, trailer mounted by EPA.




69T

>9 ® POLYIER ) CLEAR

POLYMER PUMP WELL
FEED TANK :
\ EFFLUENT

FLOW EFFLUE rIH

_®-—.—Q CONTROL SAMPLI
ALUM ?kgg RAFID PORT FOR
FEED TANK  PUMP MIX —— . zgsﬁlgg‘\; a
\>0 ' BASIN FILTER i
ﬁ@“" . l . BACKWASH
COLIFORM  FEED PUMP ! VALVE NO. 2
FEED TANK f
‘BACKWASH

VALVE

EFFLUENT
NO. 1

WATER
PUMP

SAMPLING PORT
FOR TURBIDITY,

BACKWASH

COLIFORMS & , YALYE HO.5
ELBOWS GIARDIA )
BACKWASH E,F:;'Umim BACKWASH
VALVE NO. 4 SAMPLING PUMP
: PORT
&
*
* SAMPLING SEQUENCE 1S INFLUENT
gﬁuﬁ.‘:ﬁe EFL%EANE SIDE FIRST, THEN A NEW
PUMP HOLDER MEMBRANE FILTER IS INSTALLED

FOR EFFLUENT SAMPLING.

Figure D-6. Schematic diagram of the WATER BOY pilot plant showing chemical feed, contam-
inant feed, and sampling systems



Table D-1 lists the appurtenances which were used with the WATER BOY ®
pilot plant. All appurtances except the flow-through turbidimeters were
assembled for the purposes of the present research.

Figure D-6 is a flow schematic of the WATER BOY as set up and used in
this research. It shows the chemical feed system, contaminant injection
system, and contaminant sampling system. Sampling ports for turbidity,
coliform bacteria, and Giardia cysts are shown on both the influent side and
on the effluent side.

The contaminant injection port is comprised of a 0.64 cm (1/4 inch)
diameter tube placed at the center of the 2.54 cm (1 inch) diameter influent
pipe. The contaminants were injected at the center of the pipe. Four elbows
were added to the piping after the point of contaminant injection to assure
mixing prior to sampling of the contaminants on the influent side. The
sampling of contaminants on the influent side was almost the same as the
injection. The point of withdrawal was located 30 cm (12 inches) downstream
from the last of the four elbows. The withdrawal tube was a 8.95 cm (3/8
inch) tube inserted to the center of the pipe. It was cut at 45 with the
open side facing the flow. The purpose of this modification was to obtain a
representative sample of contaminant concentration as it is fed to chemical
pretreatment. This same modification for sampling was fabricated for the
effluent side also. The point of effluent sampling was 122 cm (48 inches)
downstream from the filter box. The stream sampled was pumped by positive
displacement pump through a 293 mm diameter Nucleopore polycarbonate membrane
filter, the device used to sample Giardia cysts. Coliform and turbidity
samples were obtained from the influent side before connecting the membrane
filter. On the effluent side, coliform and turbidity samples were taken from
the discharge to the clear well.

OPERATION

The operation of the WATER BOY as it was set up and used at Colorado
State University is described in the following sections. Instructions are
summarized for the following steps: i) start up, ii) £filtration, iii)
backwashing, v) backwash flow oontrol, v) filtration f£low control, vi)
chemical feed, vii) contaminant feed and sampling.

Start Up
i) Turn filter switch (on major control box) and backwash pump switch
(minor control box) to off positions. The major and minor control
boxes are shown in Figure D-7.
ii) Fill the rapid mix basin by turning on the raw water feed pump.

Figure D~8 shows the raw water feed pump. Control raw water flow
with the influent-flow-control-valve shown in Figure D-9.

160



91

Figure D-7. Side view of WATER BOY: a) major
control panel, b) minor control panel, c)
effluent—-flow pump, d) garden—hose-valve

Figure D-8.

Raw water pump (1 1/2 hp)



Figure D-9. Top view of rapid mix basin: a) influent-flow-control valve, b)

iii)

iv)

v)

vi)

vii)

mixer, ¢) rapid mix basin.

Allow the water to overflow from the rapid mix basin into the filter
box until the water 1level in the filter box is 10-12 cm above the
filtration media; then turn off the raw water pump.

Gently stir the filtration media (to a maximum depth of 50 cm) with a
broom handle, or similar device, to remove the air bound within the
filtration media.

After the bound air is removed, f£ill the filter box, by turning back
on the raw water pump, to within 5 to 7 cm of the top, i.e. about 10
to 12 cm above the backwash overflow trough; then turn off raw water

pump.

Install the effluent-flow-control-float so the effluent-flow—control
valve is about 90 percent open when the filter box is full. Figurk
D-10 shows the effluent-flow-control valve and the shaft of the
float.

Open garden—-hose-valve on the effluent-side of the effluent-flow-
purp. This primes the effluent-flow-pump, by using the available
head within the filter box. Figure D-7 shows the garden-hose-valve,
and the effluent-flow-pump.



Figure D-10. Effluent flow ocontrol: a) effluent-flow-control valve, b)

viii)

ix)

X)

xi)

xii)

effluent-flow-pump-protector switch, c¢) shaft oonnected to
effluent-flow-control-float, d) butterfly nut.

Turn filter switch (on main control panel) to manual, green light